Caterpillar assembly #1948748 drawings for  953C Track Loader.
* Last version maybe changed.
12

Power Train Assembly 194-8748 Pump GP-PISTON(Caterpillar 953C track loader)

Part NO. 194-8748
Name Pump GP-PISTON
Section Power Train
Modifier -
SNP 2ZN IESCN SEBP27940247
Updated 2018-06-26
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Power-Cat.COM have excellent quality Guarantee.

CAT 953C Power Train 194-8748 Assembly

194-8748 Pump GP-PISTON , S/N 2ZN3819-UP, Part OF 110-0916 Power Train AR
Model: Caterpillar 953C
Catalog: Track Loader
Section: Power Train

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 4 6V-3822 6V-3822 Bolt M10X1.5X35-MM M 8 N
2 5 9X-6032 9X-6032 BOLT-SOCKET Head M10X1.5X30-MM M 2 N
2 6 8T-1160 8T-1160 BOLT-SOCKET Head M10X1.5X50-MM M 6 N
2 7 8T-6594 8T-6594 BOLT-SOCKET Head M16X2X35-MM M 2 N
2 8 8T-0348 8T-0348 BOLT-SOCKET Head M16X2X50-MM M 2 N
2 9 5A-3604 5A-3604 BOLT-SOCKET Head M8X1.25X25-MM M 1 N
1 17 115-1489 115-1489 Shim 1.6-MM THK B 1 N
1 18 115-1488 115-1488 Shim 1.4-MM THK B 1 N
1 19 115-1487 115-1487 Shim 1.2-MM THK B 1 N
1 20 115-1486 115-1486 Shim 1.15-MM THK B 1 N
1 21 115-1485 115-1485 Shim 1.1-MM THK B 1 N
1 22 115-1484 115-1484 Shim 1.05-MM THK B 1 N
1 23 115-1483 115-1483 Shim 1-MM THK B 1 N
1 29 8T-0267 8T-0267 BOLT-SOCKET Head M6X1X12-MM M 6 N
1 32 115-1540 115-1540 Shim 0.3-MM THK B 1 N
1 33 115-1541 115-1541 Shim 1-MM THK B 1 N
1 36 101-2465 101-2465 BOLT-SOCKET Head M8X1.25X20-MM M 4 N
1 37 115-1399 115-1399 Bolt M8X1.25X20-MM 4 N
1 40 115-1506 115-1506 Shim 0.3-MM THK B 2 N
1 41 115-1505 115-1505 Shim 0.1-MM THK B 2 N
1 42 115-1504 115-1504 Shim 0.075-MM THK B 2 N
1 43 115-1502 115-1502 Shim 0.05-MM THK B 2 N
1 49 115-1411 115-1411 Washer 17X36X0.15-MM THK B 4 N
1 50 115-1410 115-1410 Washer 17X36X0.2-MM THK B 4 N
1 51 115-1409 115-1409 Washer 17X36X0.5-MM THK B 4 N
1 52 115-1408 115-1408 Washer 17X36X1-MM THK B 4 N
1 53 115-1407 115-1407 Washer 17X36X1.5-MM THK B 4 N
1 54 115-1406 115-1406 Washer 17X36X2-MM THK B 4 N
1 55 115-1405 115-1405 Washer 17X36X2.5-MM THK B 4 N
1 65 115-1454 115-1454 Swashplate GP PISTON PUMP 1 N
1 70 9T-4913 9T-4913 Spacer 25-MM LGX9-MM DIA 1 N
1 72 115-1490 115-1490 Shim 1.8-MM THK B 1 N
1 73 105-3482 105-3482 BOLT-SOCKET Head M8X1.25X16-MM M 2 N
2 80 6V-3938 6V-3938 Bolt M10X1.5X20-MM M 4 N
S: 2ZN / 2ZN (1750 ~ 99999)
B: Use AS Required M: Metric Part Y: Separate Illustration

*Assembly 194-8748 Pump GP-PISTON Suitable for 953C Track Loader Power Train
*Original 194-8748 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 194-8748 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Power-Cat.COM have professional services.

Power-Cat.COM global.